
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
Step 1 : adaptation of a biomass 
Step 2: choice of a support 
Step 3: running of a lob scale pilot plant 

The two first steps may be corned out in the some type of reoctor. 

1.8. BIOMASS ADAPTATION 

These kinds of biotests could be p&rf ormed by PCRI in oirtight 
vessels with 3-5 litres copocity (Appendix C 7) made of ptostic material. 

The vessel will be kept at determined temperature (37-38°C) 



,..._----------------------~------ - - -- -

28 

th8nks to 8 W8ter j8cket supplied with w8rm W8ter heoted in 8 w8ter b8th. 

A circulotion of the content of the digestor in order to ovoid 
clogging of the support will be provided owing to a pump (500 1/h) 
continuously working. 

Seed will be carried out wlth sludge or biom6ss withdrewn from 
an existing cneerobic treetment plant or from 8 mun1cipel treotment plant 

Gos production will be measured with gos-meter or graduate 
cylinder. 

Every day the fresh effluent will be introduced into the ~meerobic 
reactor through a pump. 

This fresh effluent wHI be b818nced regarding COD, nitrogen tmd 
phosphorus in order to meet the retio 

COD/N/P = 100/5/0. 1 

The feed flow depends on the COO concentration in t!'ie tested 
effluent and the anaerobic degradability rate of this effluent. The basic 
criteria to consider is the COO loading kg/m3 reector/dey {or COO g/1 
re8ctor/d). 

For testing 8n effluent, reg8rding the adaptation of anaerobic 
microorganisms, it is conservative to start the experiments with a low 
loading in terms of kg COO/m3 re8ctor/day (for example 2-5 kg 
COO/m3/d). 

Following parameters will be monitored doily 

- COD inlet and outlet 
- Gas volume 
- pH in the re8ctor 
- Feed now 

If necessary pH wi11 be edjusted to 7 in the reactor. Progressively 
when the gas production increases the COO loading will be increased in 



29 

checking the pH value in the reactor. For the understanding of the tests it 
is desinble to plot some curves as : 

- Applied COO loading kg/m3/d versus time 
- Produced gas volume m3/m3 reoctor/d versus time 
- Produced gos volume m3/m3 reactor/d versus COO loading 

kg/m3 reactor/d 
- COD removal I versus time 
- COO removal I versus COO loading kg/m3 reactor/d 

The experiments may last between 75 and 100 days or more 
according to the biodegndobflity kinetics of the effluents. 

They will be stopped when the slope of the curve giving the 
produced gos m3/m3 reoctor/d versus COO loading kg/m3 reactor/dis less 
steep or when the gos production in terms of m3/m3 reactor/d versus COD 
loading kg/m3/reactor/d is constant. 

Theses experiments allow to ·odapt a biomass to an industrial 
effluent ond to get information on the capacity of a reactor supplied with 
these effluents. 

They will be carried out at 37-38° Cos faros possible. 

1.9. SELECTION OF SUPPORTS 

The same reactors w111 be utilized to select the best fitted 
support to an industriol effluent. 

Several reoctors, fed wlth the some effluent, will be run in 
parallel in the sam~ looding ond temperature conditions. 

The supports will be different in the reactors. 

The preceding curves plotted for each reactor enable to identlfy 
the best support in accordance with the required performances :COO 
removal, gas production, maximum COD loadings ... 



30 

1.10. LAB SCALE ANAEROBIC PILOT PLANTS 

These pilot plants ore the lost step for the studies of anaerobic 
treotobility of on industrial effluent. 

The data collected from the experiments set up the design 
criteria for scaling up a large scale anaerobic treatment plant. 

A lob scale pilot plant is a vessel or reactor similar to the 
preceding ones. On the other hand. the capacity is 70-100 liters according 
to the available vessel. 

A lay-out of a reactor is given in the appendix (Appendix C 8). 
One of the best material is similar to the one for the lob scale aerobic 
treatment plants. (PVC). The vessel is full of the support selected in the 
second step of experiments. A recirculating loop, supplied with o 2000 1/h 
pump is running tempor11rely to ovoid clogging of the support. 

The water both is set up at the wonted temper11ture. 

The main parameter governing the experiments is the COD loading 
applied to the reactor (kg COD/m3/d) and the inlet flow is adjusted 
according to the COD concentration in the effluent and the selected 
loading. 

Progressively the loading is increased in order to establlsh 
performances (COD removal. gos production, CH4 percentage, maximum 

loading . ..) in relationship with the 1o8ding. 

The monitored p8rometers are : 

- Days from the $tart 
- COO concentration inlet: mg/1 or g/1 
- COD concentration outlet: mg/1 or g/1 
- Hydraulic residence time: hours 
- COD loading: kg COO/m3/d (applied) 
- COD removal : i 
- Methane production: 1 CH4 /kg COD applied 



---------------------~--~~~~ ---- - -

31 

- Temper8ture reactor (as a rule steady) 
- Gas production m3/m3 reactor/d8y 
- Methane production m3/m3 reactor/day 
- Ratio CH4/biogas I 

These perometers will be measured daily. 
Some curves have to be plotted in order to check up the running of the lab 
pilot plant and to dr8w a conclusion from the experiments for the 
scaling-up of 8 treatment plant These curves are: 

COD loading kg/m3/d versus time 
CH4 volume m3/m3/d versus time 

COD removal I versus COD 1oad1ng kg /m3/d 
CH4 volume m3/m3/d versus COD loading kg/m3/d 

According to the kind of effluent experiments m8y last between 
100 and 200 days. 

The collected information at the end of the experiments are 
enough to scale up a large anaerobic treatment plant. 

The general performances of anaerobic treatment are very 
dependent on the effluents, the running parameters and the type of 
support. It is not possible to give overall rules concerning the degree of 
treatment. 

COO removals may range from 50 to 75 I - 80 I 
With some supports r.iade appropriate to some effluents COD 

loading about 80 kg/m3/d could be achieved (sometimes more). Regarding 
the gas and methane productions the following figures are common in pilot 
plants: 

Gas :10 - 20 m3/m3/d 
CH4 : 7 - 10 m3/m3/d 

CH 4 : 300 - 400 I /kg COD removed 



.....---------------------------~-~----- -- - -" 

32 

II - DESIGN ASPECTS OF INDUSTRIAL WASTE WATER BIOLOGICAL 
TREATt1EJIT PLANTS 

11. 1. FOREWORD 

The design of wastewater treatment plants is based on some 
cntena which allow to determine the main sizes and shapes of the 
d1fferent units forming the treatment plant 

It has been useful to give information topics to the PCRI people 
regarding the main design criteria applied to biological treatments. 

11.2 BASIC CONSIDERATIONS 

A treatment plant is characterized according to 

- effluent flow 
- BOD 1 oadi ng 

The hydraulic flow will determine the size of the settling tanks 
and the diameter of the connection pipes. These criteria will be calculated 
not from the hourly average flow discharged at the outlet of the factory 
but from the maximum flow which will be expected according to the 
industrial processes (washings of apparatus or equipments, factory 
shut-downs. accidents, leakages). 

New outputs which are planned tmd the out~:1t increases wlll be 
taken in consideration for the calculation of the future flow. If possible. 
the non pollutant coo11ng waters will be sepansted from the over811 
effluent and directly discharged in the river without treatment or 
recirculated i'l the process. 

In order to know the effluent flow to be treated it is advisable to 
set up flow measurement devices and to monitor the level variations 



33 

ahead these devices. 

The organic loading win be determined from measures of BOD and 
COD carried out on samples coming from the sewer. 

The avenge concentretion will be calculated. For reliability 
considerations, it is advantageous to take an extra loading of + 20 I. 
Increases of production end new outputs will be taken in account in order 
to get the organic loading in the future if necessary. 

Suspende<i solids concentration in the effluent will be also 
determined because their abatement is about 60-70 I in the primary 
settling tank. Deily1 the weight of primary sludge to withdntw hes to be 
known as it fonns1 with the excess secondary sludge the overnll quentity 
of sludge to be dewetered in a fitted facility. Of course1 pH varietions will 
be monitored in order to know if e pH adjustment device is required. 

Inquiries in the factory will give information regarding the 
possible discharging of toxic substances and heavy metals. These 
compounds will be removed or reduced to acceptable limits at their 
source. 

11.3. SCREENING 

Sometimes, this treatment is necessary ahead effluent pumping 
when large ·pieces of wood, plastic, clothes ere contained in the effluent in 
order to avoid a clogging of the pumps. The maximum size of the openings 
in any screen is dependent upon the size of the largest particles which 
may be a 11 owed to pass. 

Common screen openings are: 

Iyoe of screen 

- Bar screen ahead of raw sewage pumps and grit chambers 
- Bar screen ahead of other deY1ces or processes 
- Communiting devices 
- Fine screen 

Ooening in cm 

5 to 15 
1.5 to 5 
0.6 to 1.5 
0.2 to 0.4 



""'"9---------------------~------ - -- -- ---

34 

11.4. PUHPING STATION 

The pumping stotion is indispensoble as gener811y sewers ore 
located below the ground level ond effluents hove to be lifted to goin 
sufficient head for it to flow through the treatment works. 

The following types of pumping ore used 

- vertica I pumps 
- hcrizontal pumps 
- screv.· devices 

The lest type will be pref ered when the effluent contains ob~sive 
matters which could domoge the impellers of centrifugal pumps. In any 
case o stond by pump will be provided for. 

11.5. SAND AND GR IT REHOVAL 

Sometimes in factories where eerth or s"nd and grit are mixed 
with r8W materials, they may clog pipes ond withd~w pumps transporting 
the primary sludge from the settling tonk.. Sand and grit removal is 
advantageous in some cases. 

Differential sedimentation together with the scouring of settled 
particles is o fundamental action involved in the operation of oll grit 
chambers. 

The basic data required for grit chamber designing include: 

- doto relative to effluent flow (average and peek flow) 
- data relative to quantity ond quality of grit 

In most coses, the rotlonol design of grit chambers is based upon 
removal particles over and above 0.20 mm or 0.25 mm in size. 

In actual practice, designs ore genenilly calculated using the 
control of the flow velocity (peak flow) within the range of 0.22 m/s-
0.35 m/s ond os close to 0.30 mis. 



35 

11.6. GREASE REMOVAL 

This pre-treatment is justified in the case of effluents 
containing greases which could choke tnmsfering pipes in becoming solids. 

The best system is to opernte by air flotation 

11.7. SEDlnENT ATION 

Ahead biological treatment. the primary settling tanks allow to 
sepan1te the suspended materials. In secondary treatment. the settling 
tanks. remove the activated sludge which is recirculated to the aerntion 
tanks in order to continuously seed the biological reector (aeration tank or 
filter bed). 

Two types of settling tanks are used in effluent treatment 
(Appendix C 9) : 

- rectangular shape : the maximum length is 90 meters and the 
maximum width 6 meters. For high effluent flows, several settling ttmks 
are used. 

A conveyor chain device collects the sludge in 8 hopper. From 
there the sludge is withdrawn by a pump. The velocity of the sludge 
collecting device is 0.8 - 0.9 m/min. 

At the upper liquid level a scraping device removes the scum and 
the floating matters. 

- circular shape : the diameters can reach between 4 and 60 m. 
Beyond 60 m, several settling tanks are used, running in parallel. 

Small settling tanks (diameter< 6 m) don't have in general sludge 
collecting device. Every big size settling tank is provided with mechanical 
device for pushing the sludge towards a central hopper. It is supported on 
beams attached to a rotating bridge. 

The racking device includes several blades sweeping the bottom 
of the settling tank. 



36 

The velocity of rotating bridge is 1 m/minute maximum at the 
peripherical end in order to avoid a disturbance of suspended solids 
sedimentation_ 

Also, there is on elimination scum device on the upper level of 
settling tank to remove the floating matters_ 

The detention time in a settling t8nk is from 90 to 120 minutes_ 

The sollds loading is calculated from 12 to 14 kg SS/m2/h_ 

In primary settling tanks, hyd~ullc loading is about of 
l _4 m3/m2/h; in secondary one only 1 m3/m2/h (or less}, both calculated 
in re I ati onshi p w!th the peak fl ow_ 

These figures are only examples_ They vary according to types of 
effluents and sedimentation cha~ctenstics of suspended mcterials ond 
activated sludge (sludge volume index)_ 

Circular settHng tanks require more space than rectongular ones. 
RectanguJar settling tonks need more maintenance costs for collecting 
sludge devices than circular ones. 

11.8. FLOTATION 

Flotation is 8 good step to sep8rate small suspended materiels 
end grease tmd sollds, the density of which is similar to thot of. the 
effluent : the solids cannot settle or settle only slowly. 

In this last case, o very low hydraulic loading is necessary for 
their separation by sedimentation devices and large settling tonks are 
required. 

Flotation h8s to be considered es o pri;·-~reotment or as 13 

complete primary treatment, as well, if the S.S. removal through the 
flototion unit is high. 

There ore 3 types of flotation units: 



..--------~---~-~--~~-~~--~-- ------ ----··--

37 

- Aergtion tyoe units : air is pumped by a blower or compressor in 
the bottom of a tank_ Sma11 bubbles are formed through an appropriate 
device ; they adhere to solids ond lift them at the surface_ They are not 
very efficient. 

- Pressure tyoe units : the wastewater is pressunzed with air at 
one or three atmospheres and then released to atmosphenc pressure in a 
s•Jitab I e tank. When the pressure on the Ii quid is reduced the di sso 1 ved gas 
is olso released in extremely fine bubbles. 

The bubbles adhere to the suspended solids and lift them. 

The units ore from 1,2 to 3 m deep 

The current overflow rates ore 4- 10 m3/m2/h. 

- Vacuum type units : the wasteweter is sotured with air in an 
aeration tonk or the air is permitted to enter on the suction side of the 
effluent pump. 

Then a partiel vacuum is applied. Under partial vacuum (22 cm Hg) 
solubility of ges in liquid decreeses, and air is released as minute bubbles. 

Solids rise at the upper level of the tank with the bubbles 
adhering to them. 

The air requirement is 0.2 - 0.4 m3/m3 effluent. 

Using this system it can be expected 35-50 I solids removal ot 
hydraulic loadings of 10-20 m3/m2/h. 

Every flotation unit is equipped with scum collecting device. 

The flotation units hove the followings advantages and 
desodvan tog es: 



-----------------~------~------- ~ 

38 

Adv~mtages 

- grease, light. solids, grit and heavy solids removed in the same 
unit 

- high overflow rates 
- less space requirements 

Oesadvantages 

- high opercti ng costs 
- suspended solids removal not as high as in sedimentation timks 
- high power requirements for pressure type units 
- expensive airtight structure for vacuum type units 

11.9. BIOLOGICAL ST AGE 

- Activated sludge 

Generally, aer11tion tanks are 4 to 4.5 m deep 
Several pnttems of aerotion basins are used (Appendix C t 0) 

- Totel mixing_ : primery effluent and recycled activated sludge after 
mixing are poured into the aerotion tank in several places alongside the 
longest side. The outlets are disposed at the opposite side. Every aeration 
device has the same cepaci ty. 

The treatment plant can be compared to several sme11 independant units 
working in para11e1. This pattern enables a better withstanding to the 
shock 1 oadi ngs. 

- Steo aeration : primary effluent is poured into the tank in some places 